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15.249
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and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek
assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or
damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this
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Intertek

Report Number: G102114950ATL-001

1 Introduction and Conclusion

Issued: 06/22/2015

The tests indicated in section 2.0 were performed on the product constructed as described in section 4.0.
The remaining test sections are the verbatim text from the actual data sheets used during the
investigation. These test sections include the test name, the specified test Method, a list of the actual Test
Equipment Used, documentation Photos, Results and raw Data. No additions, deviations, or exclusions
have been made from the standard(s) unless specifically noted.

Based on the results of our investigation, we have concluded the product tested complies with the
requirements of the standard(s) indicated. The results obtained in this test report pertain only to the

item(s) tested.

2 Test Summary

Section Test full name Result
3 Client Information
4 Description of Equipment Under Test
5 System Setup and Method
Fundamental Frequency Radiated Emissions
6 (47CFR Part 15 Subpart C: 2015 Section 15.249 Pass
RSS-210 Issue 8 Dec 2010 Annex A2.9)
_ AC Mains Conducted Emissions N/A
(Battery Powered Device)
Transmitter Spurious Radiated Emissions
7 (47CFR Part 15 Subpart C: 2015 Section 15.249, 15.209, 15.205 Pass
RSS-210 Issue 8 Dec 2010 Annex A2.9)
Duty Cycle
8 (47CFR Part 15 Subpart A: 2015 Section 15.35(c) Pass
RSS-GEN Issue 4: Nov 2014 Section 6.10)
20 dB Bandwidth
9 (47CFR Part 15 Subpart C: 2015 Section 15.215 Pass
RSS-GEN Issue 4:Nov 2014 Section 6.6)
Bandedge (Band Edge (47CFR FCC Part 15 Subpart C: 2015
10 Section 15.215(c), 15.249(d); RSS-210 Issue 8: Dec 2010 Annex Pass
A2.9)
Digital Parts Emissions (47CFR Part 15 Subpart B: 2015 Section
11 15109 Pass
RSS-GEN Issue 4:Nov 2014 Section 6.6
12 RF Exposure(47CFR Part 2 Subpart J:2015 Section 2.1091; RSS-
102 Issue 4 Mar 2010 Section 2.5.1) P
ass
13 Revision History
Non-Specific EMC Report Shell Rev. July 2013 Page 2 of 34

DJO LLC 001062



Intertek

Report Number: G102114950ATL-001

3 Client Information

This EUT was tested at the request of:

Client:

Contact:
Telephone:
Fax:

Email:

DJO LLC

1430 Decision Street

Vista, CA 92081

USA

Mark Stavro

(760) 734-3551

(760) 734-5694
mark.stavro@djoglobal.com

4 Description of Equipment Under Test

Issued: 06/22/2015

Manufacturer: DJOLLC
1430 Decision Street
Vista, CA 92081
USA
Equipment Under Test
Description Manufacturer Model Number Serial Number
Wireless Professional DJO 001062 YOP013860 TX and RX
Module mode testing
Wireless Professional DJO 001062 YOP014435 RX mode
Module testing
Wireless Professional DJO 001062 YOP013793 RX mode
Module testing
Wireless Professional DJO 001062 YOP014434 RX mode
Module testing
Receive Date: 10/15/2014
Received Condition: Good
Type: Production

Description of Equipment Under Test (provided by client)
The Compex Wireless USA stimulation module set is composed of 4 independent stimulation modules
that are controlled via the remote control by a wireless connection. Each module is composed of two
“pods” (one battery “pod” and one stimulation “pod”) linked by an electrical connection cable. Two
proprietary Compex Standard snap gel electrodes are also needed to connect each “pod” to the body.
The modules are powered by a Lithium Polymer (LiPo) rechargeable 3.7V/= 450 mAH battery.

Equipment Under Test Power Configuration

Rated Voltage Rated Current Rated Frequency Number of Phases
3.7 Vdc N/A N/A N/A

Operating modes of the EUT:
No. | Descriptions of EUT Exercising

1 | Continuous transmission

2 |[lIdle
Software used by the EUT:
No. | Descriptions of EUT Exercising

1 | Firmware version: 0301x779A712F
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Report Number: G102114950ATL-001 Issued: 06/22/2015

5 System Setup and Method

Cables
ID Description Length Shielding Ferrites Termination
(m)
Battery
A Electrical Connection 0.18 No No Pod/Stimulation
Pod
Support Equipment
Description | Manufacturer | Model Number | Serial Number

None

5.1 Method:

Configuration as required by CFR47 FCC Part 15 Subpart C:2015 Sections 15.205, 15.209, 15.215,
15.249, Industry Canada RSS-210 Issue 8 December 2010, Annex A2.9, Industry Canada RSS-GEN
Issue 4 November 2014, and ANSI C63.10-2013.

5.2 EUT Block Diagram:

For TX Mode, one module was used during testing. For RX mode, four modules were used during testing.

Stimulation Battery Pod
Pod
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Intertek

Report Number: G102114950ATL-001 Issued: 06/22/2015
6 Fundamental Frequency Radiated Emissions
6.1 Method

Tests are performed in accordance with 47CFR Part 15 Subpart C:2015 Section 15.249, RSS-210 Issue 8
Annex A2.9, and ANSI C63.10:2013.

TEST SITE: 10m Semi-Anechoic Chamber

10 Meter Semi-Anechoic Chamber The test site for radiated emissions is located at 1950 Evergreen Blvd,
Suite 100, Duluth, Georgia 30096. It is a 10 meter semi-anechoic chamber manufactured by Panashield.
Embedded in the floor is a 3 meter diameter turntable.

Measurement Uncertainty
For radiated emissions, U, (3.9 dB at 3m and 3.6 dB at 10m below 1 GHz, and 4.2 dB at 3m above 1
GHz) < U pz (5.2 dB), which is the reference value in CISPR 16-4-2 Table 1, hence the compliance of

the product is only based on the measured value, and no measurement uncertainty correction is required,
based on CISPR 22 and CISPR 11 (for 2006 and later revisions) Clause 11.

Sample Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain (if any) from the measured reading. The basic equation with a sample calculation is as
follows:

FS=RA + AF + CF - AG
Where FS = Field Strength in dBuV/m
RA = Receiver Amplitude (including preamplifier) in dBuV
CF = Cable Attenuation Factor in dB
AF = Antenna Factor in dB
AG = Amplifier Gain in dB

In the following table(s), the reading shown on the data table reflects the preamplifier gain. An example
for the calculations in the following table is as follows.

Assume a receiver reading of 52.0 dBuV is obtained. The antenna factor of 7.4 dB and cable factor of
1.6 dB is added. The amplifier gain of 29 dB is subtracted, giving a field strength of 32 dBuV/m. This
value in dBuV/m was converted to its corresponding level in pV/m.

RA = 52.0 dBpV
AF = 7.4 dB/m
CF=1.6dB
AG =29.0 dB

FS =32 dBuV/m
To convert from dBuV to uVvV or mV the following was used:

UF = 10™ 2 where UF = Net Reading in uV
NF = Net Reading in dBuV

Example:

FS=RA+AF + CF—AG =52.0+7.4+1.6—29.0 = 32.0
UF = 10©2 %Y/ 20) = 39 8 \V/m
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Report Number: G102114950ATL-001 Issued: 06/22/2015

6.2 Test Equipment Used:

Asset Description Manuf: er Model Serial Cal Date Cal Due
200162; EMI Receiver (20Hz-40GHz) Rohde & Schwarz ESU 40 100314 03/02/2015 03/02/2016
Barometer, Temperature, and Humidity sensor -
211872; Network based. Also marked as iServer MicroServer. Omega iBTHX-W 0240116 11/07/2014 11/07/2015
213061; Antenna, Horn, <18 GHz EMCO 3115 9208-3919 07/22/2014 07/22/2015
G919-NKNK-
MP1; Cable MP1, 18 GHz, N, 394 inches Megaphase 310 MP1 11/14/2014 11/14/2015
G919-NKNK-
MP3; Cable MP3, 18 GHz, N, 10m Megaphase 394 MP3 05/08/2014 05/08/2015
TM18-N1N1- 14065201-
E207; RF Coax Cable Megaphase 120 001 05/07/2015 05/07/2016
TM18-N1N1- 14065201-
E210; RF Coax Cable Megaphase 120 004 05/07/2015 05/07/2016
200108; Preamplifier, 20 MHz to 18 GHz, 40 dB A.H. Systems PAM-0118 199 12/03/2014 12/03/2015

Software Utilized:
Name Manufacturer Version

None (Spectrum Analyzer
Firmware)

6.3 Results:

FCC Part 15 Section 15.249

Fundamental Field strength of

Frequency fundamental Field strength of harmonics
(MHz) (millivolts/meter) (microvolts/meter)
902-928 MHz 50 500

2400-2483.5 MHz 50 500

5725-5875 MHz 50 500

24.0-24.25 GHz 250 2500

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by
at least 50 dB below the level of the fundamental or to the general radiated emission limits in §15.209,
whichever is the lesser attenuation.

IC RSS-210 Section A2.9

Fundamental Frequency [Field strength

(MHz) (millivolts/meter)
Fundamental |Harmonics

902-928 MHz 50 0.5

2400-2483.5 MHz 50 0.5

5725-5875 MHz 50 0.5

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be
attenuated by at least 50 dB below the level of the fundamental or to the general field strength limits
listed in RSS-Gen, whichever is less stringent.

The sample tested was found to Comply.
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Report Number: G102114950ATL-001 Issued: 06/22/2015

6.4 Setup Photographs:

Setup photographs can be found in Test Setup Photos exhibit.
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Intertek

Report Number: G102114950ATL-001 Issued: 06/22/2015

6.5 Plots/Data:

Clieni: DIOLLC Receiver: R&S ESU40
Misdel Namber: 001062 Astenna: EMCO3115
Preject Namber: G102114950 Catles: MPHMPHE Z14E 207
Tested By: MTS Preamp: PAM-0118
Date: 05/14/2015 Limit: FOC15 Qass B-3m
Frequeacy Ramge (MiE): Fandamenial Test Distance (m): 3
Inputpawer: Baltery Madifications far campliznce (y/m): N
Nates: Cami Tr s
A B C D E F G H I J K
Ant. Antenna Cable Pre-amp |Duty Cycle 3m
Detector/
Pol. Frequency| Reading Factor Loss Factor Factor Net Limit Margin | Bandwidth
(V/H) MH:z dBwV) | dB(l/m) dB dB dB dB(uV/m) | dB@V/m) dB
X-axis, low channd
H 2403.000 556 28% 67 389 [111) 518 1110 622 | PE/IMHz
H 2403.000 556 283 67 389 00 518 M0 422 | AVGIMH:
v 2403.000 558 28% 67 389 [111) 519 1110 621 PE/IMHz
v 2403.000 558 283 67 389 00 519 M0 421 | AVGIMH:
X-Axis, mid chamnel
H 2440.000 431 283 63 390 00 413 1140 697 | PE/IMHz
H 240000 481 28% 68 300 [111) M3 Mo 497 VG IMHz
v 2440.000 471 283 63 390 00 B2 1140 708 | PE/IMHz
v 240000 471 28% 68 300 [111) 72 Mo 508 l&W]Lﬂ-lz
X-Axis , high chanmel
H 2475.000 451 28% 68 389 [111) 413 1110 -727 | PE/IMH:z
H 2475.000 451 283 63 389 00 4113 M0 527  AVG/IMHz
v 2475.000 463 283 68 3R89 00 424 1140 716 | PE/IMH=z
v 2475.000 463 28% 68 389 [111) 424 Mo 516 | AVGIMHz
Y-Axis, low channe
H 2403.000 560 28% 67 389 [111) 522 1110 618 | PE/IMH:z
H 2403.000 560 283 67 389 00 522 M0 418 | AVGIMH:z
v 2403.000 556 28% 67 389 [111) 517 1110 623 PE/IMHz
v 2403.000 556 283 67 389 00 517 M0 423 | AVG/IMHz
Y-Axis, mid chanael
H 2440.000 448 283 63 390 00 410 1140 730 | PE/IMHz
H 240000 8 28% 68 300 [111) 410 Mo 530 VG IMHz
v 2440.000 453 283 63 390 00 415 1140 725 PE/IMHz
v 240000 453 28% 68 300 [111) 415 Mo 525 l&W]Lﬂ-lz
Y-Axis, high ck d
H 2475.000 457 28% 68 389 [111) 118 1110 -722 | PE/IMH:z
H 2475.000 457 283 63 389 00 4138 M0 522 | AVG/IMHz
v 2475.000 440 28% 68 389 [111) 402 1110 -138 | PE/IMH:z
v 2475.000 440 283 63 389 00 402 M0 538  |AVGIMH:z
Z-Axis, low chamnd
H 2403.000 642 283 67 389 00 604 1140 536 | PE/IMHz
H 2403000 642 28% 67 389 [111) 604 Mo 336 | AVG/IIMH:z
v 2403.000 656 283 67 389 00 617 1140 523 PE/IMHz
v 2403000 656 28% 67 389 [111) 617 Mo 323 | AVG/IMH:z
Z-Axis, mid chanme
H 2410000 509 28% 68 390 [111) 471 1140 669 | PE/IMHz
H 2410.000 509 283 63 390 00 471 Mo 469 | AVEIMH:z
v 2440.000 505 283 63 390 00 46.6 1140 674 | PE/IMHz
v 2410000 505 28% 68 390 [111) %6 Mo 474 | AVG/IMHz
Z-Axis, hizh ch 1
H 2475.000 463 283 63 389 00 425 1140 715 PE/IMHz
H 2475.000 463 28% 68 389 [111) 425 Mo 515 |AVG/IMH:z
v 2475.000 430 283 63 389 00 442 1140 698 | PE/IMHz
v 2475.000 480 28% 68 389 [111) M2 Mo 498 |AVG/IMH:z
Calculali G=CHHEF I=GH

BEUT was placed in the X Y and Z arthoganal axes_

Note: PK indicates peak detedtion_
Testing was done with EUT positioned at 0.8m and 1.5 m heights above ground reference plane. The test data presented represents
the worst case emissions.

Test Personnel: Mary Sampson MTS Test Date:  05/14/2015

Supervising/Reviewing
Engineer:
(Where Applicable)

47CFR Part 15 Subpart C: Limit Applied:  See section 6.3
2015 Section 15.249, RSS-
210 Issue 8: 2010 Annex

Product Standard: A2.9

Input Voltage: _ Battery, 3.7 Vdc
Pretest Verification w/ Ambient Temperature: 23.6 °C

Ambient Signals or Relative Humidity: ~ 41.6 %
BB Source: BB Source

Atmospheric Pressure:  992.2 mbars

Deviations, Additions, or Exclusions: None
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Report Number: G102114950ATL-001 Issued: 06/22/2015

7 Transmitter Spurious Radiated Emissions
7.1 Method

Tests are performed in accordance with 47CFR Part 15 Subpart C: 2015 Section 15.249, 15.209, and
15.205, RSS-210 Issue 8 Annex A2.9, and ANSI C63.10:2013.

TEST SITE: 10m Semi-Anechoic Chamber

10 Meter Semi-Anechoic Chamber The test site for radiated emissions is located at 1950 Evergreen Blvd,
Suite 100, Duluth, Georgia 30096. It is a 10 meter semi-anechoic chamber manufactured by Panashield.
Embedded in the floor is a 3 meter diameter turntable.

Measurement Uncertainty
For radiated emissions, U, (3.9 dB at 3m and 3.6 dB at 10m below 1 GHz, and 4.2 dB at 3m above 1
GHz) < U 4pz (5.2 dB), which is the reference value in CISPR 16-4-2 Table 1, hence the compliance of

the product is only based on the measured value, and no measurement uncertainty correction is required,
based on CISPR 22 and CISPR 11 (for 2006 and later revisions) Clause 11.

Sample Calculations

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain (if any) from the measured reading. The basic equation with a sample calculation is as
follows:

FS=RA + AF + CF - AG
Where FS = Field Strength in dBuV/m
RA = Receiver Amplitude (including preamplifier) in dBuV
CF = Cable Attenuation Factor in dB
AF = Antenna Factor in dB
AG = Amplifier Gain in dB

In the following table(s), the reading shown on the data table reflects the preamplifier gain. An example
for the calculations in the following table is as follows.

Assume a receiver reading of 52.0 dBpV is obtained. The antenna factor of 7.4 dB and cable factor of
1.6 dB is added. The amplifier gain of 29 dB is subtracted, giving a field strength of 32 dBuV/m. This
value in dBuV/m was converted to its corresponding level in pV/m.

RA =52.0 dBpV
AF = 7.4 dB/m
CF=1.6dB
AG =29.0dB

FS =32 dBuV/m
To convert from dBuV to uV or mV the following was used:

UF = 10™/?9 where UF = Net Reading in uV
NF = Net Reading in dBuV

Example:

FS=RA+AF + CF-AG=52.0+7.4+1.6-29.0=32.0
UF = 10%2 9B/ 20) = 39 8 1 \V/m
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Report Number: G102114950ATL-001

7.2 Test Equipment Used:

Issued: 06/22/2015

Asset Description Manufacturer Model Serial Cal Date Cal Due
Barometer, Temperature, and Humidity sensor -
211872; Network based. Also marked as iServer MicroServer. Omega iBTHX-W 0240116 11/07/2014 11/07/2015
213061; Antenna, Horn, <18 GHz EMCO 3115 9208-3919 07/22/2014 07/22/2015
G919-NKNK-
MP1; Cable MP1, 18 GHz, N, 394 inches Megaphase 310 MP1 11/14/2014 11/14/2015
TM18-N1N1- 14065201-

E207; RF Coax Cable Megaphase 120 001 05/07/2015 05/07/2016
200108; Preamplifier, 20 MHz to 18 GHz, 40 dB A.H. Systems PAM-0118 199 12/03/2014 12/03/2015
200162; EMI Receiver (20Hz-40GHz) Rohde & Schwarz ESU 40 100314 03/02/2015 03/02/2016
213023; Antenna, Horn, 18-40 GHz EMCO 3116 9310-2222 10/09/2014 10/09/2015

JS41800400-
200080; Preamplifier, 18-40GHz, 29 dB Gain Miteq 30-5P-S 818197 08/27/2014 08/27/2015
TM40 K1K1
E404; Cable E404, 40 GHz, 2.9, 2m Megaphase 80 E404 08/27/2014 08/27/2015
TM40 K1K1

E405; Cable E405, 40 GHz, 2.9, 2m Megaphase 80 E405 08/27/2014 08/27/2015
211386; Antenna, BiLog, 20-2000MHz Chase CBL6112B 2622 12/18/2014 12/18/2015
200069; Preamplifier, 10 MHz to 2000 MHz, 30 dB gain Mini-Circuits ZKL-2 D011105 03/31/2015 01/13/2016

TM18-N1N1- 14065201-
E210; RF Coax Cable Megaphase 120 004 05/07/2015 05/07/2016
TTé6; RF Coax Cable. Rated 9KHz to 2 GHz. Andrews Cable TT-6 TT6 06/18/2014 06/18/2015
G919-NKNK-

MP3; Cable MP3, 18 GHz, N, 10m Megaphase 394 MP3 05/07/2015 05/07/2016
013662; Multimeter Fluke 771 61170590 12/08/2014 12/08/2015

None; EMC Analyzer, 9 kHz to 26.5 GHz Hewlett Packard E7405A US3915014 05/19/2015 05/19/2015

Software Utilized:
Name Manufacturer Version
None (Spectrum Analyzer Quantum Change 3.4.K.22
Firmware)Tile

7.3 Results:

FCC 15.249

Fundamental Field strength of

Frequency fundamental Field strength of harmonics
(MHz) (millivolts/meter) (microvolts/meter)
902-928 MHz 50 500

2400-2483.5 MHz 50 500

5725-5875 MHz 50 500

24.0-24.25 GHz 250 2500

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by
at least 50 dB below the level of the fundamental or to the general radiated emission limits in §15.209,

whichever is the lesser attenuation.

FCC 15.209

Fundamental Measurement
Frequency Field strength distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30

30-88 100** 3

88-216 150** 3

216-960 200** 3

Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions
from intentional radiators operating under this section

shall not be located in the frequency bands 54-72 MHz, 76—

88 MHz, 174-216 MHz or 470-806 MHz. However, operation
within these frequency bands is permitted under other sections
of this part, e.g., §§ 15.231 and 15.241.
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Report Number: G102114950ATL-001 Issued: 06/22/2015

IC RSS-210 Section A2.9

Fundamental Frequency |Field strength

(MHz) (millivolts/meter)
Fundamental [Harmonics

902-928 MHz 50 0.5

2400-2483.5 MHz 50 0.5

5725-5875 MHz 50 0.5

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated by
at least 50 dB below the level of the fundamental or to the general field strength limits listed in RSS-Gen,

whichever is less stringent.

IC RSS-Gen Section 8.3

Fundamental

Frequency Field strength
(MHz) (LV/m at 3 metres)
30-88 100

88-216 150

216960 200

Above 960 500*

(*)Unless otherwise specified, for all frequencies greater than 1 GHz, the radiated emission limits for
licence-exempt radio apparatus stated in applicable RSSs (including RSS-Gen) are based on
measurements using a linear average detector function having a minimum resolution bandwidth of 1 MHz.
If an average limit is specified for the EUT, then the peak emission shall also be measured with
instrumentation properly adjusted for such factors as pulse desensitization to ensure the peak emission is

less than 20 dB above the average limit.

Testing was performed with EUT in X, Y, and Z axis from 30 MHz to 25 GHz. All emissions were more
than 20 dB below the limit except the fundamental.

The sample tested was found to Comply.
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7.4 Setup Photographs:

Setup photographs can be found in Test Setup Photos exhibit.
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7.5 Plots/Data:
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GIN: G102114050
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Report Number: G102114950ATL-001

Issued: 06/22/2015

=== EUT - COMPEX Module = QmasidakLi=a
ALN - 0010462 4B Margim Linc
Class-B — Pk VoSl s
RE 30MH:-1GH: Test Distance: 3 meters —  Peak Basirastal Dasa
Notes: Continuous TX Mode High channel, Z-Axis
TaaT
Y]
s f |
= EEE e
g 403 ]
E s f
2 ok
2
1w F
of
LY + + + + + + + + + |
ELE 1270 23483 FRA 412 s1500 61203 Ta9.0 20603 90303 1ic

Frequency (Hz)
Company: DJO LLC
‘Operator: MTS GIN: G102114950
Client: DJO LLC Receiver: R&S ESU40
Model Number: 001062 Antenna: Chase 2622
Project Number: G102114950 Cables: TT-6+MP3+E-210+E-207
Tested By: MTS Preamp: ZKIL-2 200069
Date: 05/13/2015
Frequency Range (MHz): 30-1000 Test Distance (m): 3
Input power: Battery Limit: FCC15 Class B-3m
Modifications for compliance (y/n): n
A B C D E F G H 1 J
Ant. Antenna Cable Pre-amp 3m Detectors /
Pol. Frequency| Reading Factor Loss Factor Net Limit Margin Bandwidths
(V/H) MHz dB(uVv) | dB(1/m) dB dB dB(uV/m) | dB(uV/m) dB Det/RBW
Continuous TX Low channel, 2403 MHz, X-Axis
\ 993.307 32.1 22.5 6.7 40.9 20.4 54.0 -33.6 QP/120kHz
Continuous TX Low channel, 2403 MHz, Y-Axis
\Y% 993.695 32.1 22.5 6.7 40.9 20.4 54.0 -33.6 QP/120kHz
Continuous TX Low channel, 2403 MHz, Z-Axis
\Y% 937.047 32.0 22.0 6.5 40.7 19.7 46.0 -26.3 QP/120kHz
Continuous TX Mid channel, 2440 MHz, X-Axis
H 902.321 31.8 20.7 6.3 40.7 18.1 46.0 -27.9 QP/120kHz
\ 975.944 31.9 22.4 6.6 40.8 20.1 54.0 -33.9 QP/120kHz
Continuous TX Mid channel, 2440 MHz, Y-Axis
H 31.843 33.2 17.3 1.1 40.4 11.3 40.0 -28.7 QP/120kHz
Continuous TX Mid channel, 2440 MHz, Z-Axis
H 985.644 31.9 21.2 6.6 40.8 18.9 54.0 -35.1 QP/120kHz
Continuous TX High channel, 2475 MHz, X-Axis
H 791.838 31.8 20.2 5.9 40.5 17.3 46.0 -28.7 QP/120kHz
Continuous TX High channel, 2475 MHz, Y-Axis
\Y% 915.125 31.9 21.8 6.4 40.7 19.4 46.0 -26.6 QP/120kHz
Continuous TX High channel, 2475 MHz, Z-Axis
H 997.187 32.1 21.2 6.7 40.9 19.1 54.0 -34.9 QP/120kHz
Calculations G=C+D+E-F 1I=G-H

Non-Specific EMC Report Shell Rev. July 2013
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Report Number: G102114950ATL-001

EUT - COMPEX Module
Class - B
Test Distance: 3 meters
RE 1GHr18GH: Notes: Continous TX mode, low channel, X-axis

== Average Limit
= PakLimit

— Pk Vesal laa
— Fok Haimeallaa

e EUT - COMPEX Module — —
oo =
. — FPakVosallaa
RE 1GHr18GH: oter, Contouous T mode, low channel, Y-Axis — PekBemeaibi
163G 134G
S EUT - COMPEX Modules — Average Limit
T cow =
Class- B Limit
Test Distance: 3 meters —— Peak Vertical Data
RE 1GHz-13GHz Notes: Continous TX mode, low channel, Z-Axis — _Peak Horizonta] Data
% 600
g
E H
200 1T
HH
100 HEEEEEH
e 276 14¢ 6lc 758G P 126 125¢ 146G 163G 150¢
Frequency (Hz)
Company: DJO LLC
Operator: MTS GIN: G102114950
BT o ot —
m(:hn--n ~~ PokLimit
. — FPakVosallaa
RE 1GHr18GH: Noter, Contouons T mode, mid channel, X-Axis — PekBemeaibi

Issued: 06/22/2015
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Report Number:

G102114950ATL-001

Test Distance: 3 meters
Notes: Continous TX mode, mid channel, ¥-Axis

== Average Limit
= PokLimit

— Pk Vesal laa
— Fok Haimeallaa

Test Distance: 3 meters
Notes: Continous TX mode, mid channel, I-Axis

—  Poak VerSmiDaa
— Poak Harizsssl Das

Test Distance: 3 meters
Notes: Contminous TX mode, high channel, X-Axis

—  Poak VerSmiDaa
— Poak Harizsssl Das

Test Distance: 3 meters
Notes: Continous TX mode, mid channel, ¥-Axis

== Average Limit
= PakLimit

— Pk Vesal laa
— Fok Haimeallaa

Issued: 06/22/2015

Non-Specific EMC Report Shell Rev. July 2013

DJO LLC 001062

Page 17 of 34



Intertek

Report Number: G102114950ATL-001 Issued: 06/22/2015
= - =
RE 1GH-15GH: T D S e ode, mid chamnel, Z.Axis et mtpes

Amplitile (ABuY)

c 176 ddc 61 746 356 111c 129G 146G 163G 150G
Frequency (Hz)
Company: DJO LLC

Operator: MTS GIN: G102114950

Testing was done with EUT positioned at 0.8 and 1.5 m height above ground reference plane. The test
data presented represents the worst case emissions.

All spurious emissions above 1GHz are noise floor and it was verified that average reading is at least

10 dB below the peak reading.

Test Personnel: _Mary Sampson MTS TestDate:  05/13/2015

Supervising/Reviewing
Engineer:
(Where Applicable)
47CFR Part 15 Subpart C: Limit Applied: ~ See section 7.3
2015 Section 15.249, 15.209,
and 15.205, RSS-210 Issue
8: 2010 Annex A2.9, and
RSS-Gen Issue 4: 2014
Product Standard: _ Section 8.3

Input Voltage: _ Battery, 3.7 Vdc

Pretest Verification w/ Ambient Temperature:

Ambient Signals or 24.3°C

BB Source: BB Relative Humidity:  43.1 %

Atmospheric Pressure:  989.3 mbars

Deviations, Additions, or Exclusions: None
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DJO LLC 001062



Intertek

Report Number: G102114950ATL-001 Issued: 06/22/2015
8 Duty Cycle
8.1 Method

Tests are performed in accordance with 47CFR Part 15 Subpart A: 2015 Section 15.35(c), RSS-Gen
Issue 4:Nov 2014 Section 6.10, and ANSI C63.10:2013.

TEST SITE: EMC Lab
The EMC Lab has one Semi-anechoic Chamber and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general

lab area to facilitate EMC work not requiring a shielded environment.

8.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
Barometer, Temperature, and Humidity sensor -
211872; Network based. Also marked as iServer MicroServer. Omega iBTHX-W 0240116 11/07/2014 11/07/2015
200162; EMI Receiver (20Hz-40GHz) Rohde & Schwarz ESU 40 100314 03/02/2015 03/02/2016

Software Utilized:
Name Manufacturer Version

None (Spectrum Analyzer
Firmware)

8.3 Results:

47CFR Part 15 Subpart A: 2015 Section 15.35(c)

Unless otherwise specified, e.g., §§15.255(b), and 15.256(1)(5), when the radiated emission limits are
expressed in terms of the average value of the emission, and pulsed operation is employed, the
measurement field strength shall be determined by averaging over one complete pulse train, including
blanking intervals, as long as the pulse train does not exceed 0.1 seconds. As an alternative (provided the
transmitter operates for longer than 0.1 seconds) or in cases where the pulse train exceeds 0.1 seconds,
the measured field strength shall be determined from the average absolute voltage during a 0.1 second
interval during which the field strength is at its maximum value. The exact method of calculating the
average field strength shall be submitted with any application for certification or shall be retained in the
measurement data file for equipment subject to notification or verification.

IC RSS-210 Section 6.10 Pulsed Operation

When the field strength (or envelope power) is not constant or it is in pulses, and an average detector is
specified to be used, the value of field strength or power shall be determined by averaging over one
complete pulse train, including blanking intervals within the pulse train, as long as the pulse train does not
exceed 0.1 second. In cases where the pulse train exceeds 0.1 second, the average value of field strength
or output power shall be determined during a 0.1 second interval during which the field strength or power
is at its maximum value.

The exact method of calculating the average field strength shall be submitted with the application for
certification or shall be retained in the measurement data file for equipment subject to notification or
verification.

The sample tested was found to Comply.
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8.4 Plots/Data:

2 pulses at 1.282051 ms = 2.564102 ms

® REW 1 MHz Delta 1 [T
VBW 3 MHz —-1.53 dF
Ref 100 BV Att 10 aB SWT 100 ms 1.282051 me
100 T [
1 1B}
[1 =
[y
[T e

c

Center 2.44 GHz 10 ms/

Date: 12.MAY.2015 13:51:23

1 pulse at 577.435897 us = 0.000577435897 ms

® RBN 1 MHz Delta Il
VBW 3 MHz 2.52 dB

Ref 100 dBuv Att 10 dB SWT' 100 ms 577.435897 s

ai
i I
T

Center 2.44 GHz 10 ms/

Date: 12.MAY.2015 13:51:59

1 pulse at 480.769231 us = 0.000480769231 ms

Issued: 06/22/2015
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® RBW 1 MHz
VBW 3 MHz

Ref 100 dBuVvV ATt 10 dB SWI 100 ms

<
™l
18]

< [+
A [

Center 2.44 GHz 10 ms/

Date: 12.MAY.2015 13:52:21

Duty cycle correction factor

Issued: 06/22/2015

=2 pulses at 1.282051 ms = 2.564102 ms + 1 pulse at 577.435897 us = 0.000577435897 ms

+ 1 pulse at 480.769231 us = 0.000480769231 ms

=2.564102 ms + 0.000577435897 ms + 0.000480769231 ms /100 ms = 0.02565160205128
Duty correction factor = 20 log (0.02565160205128) =-31.8 dB

o
Test Personnel: _Mary Sampson !\(\T")
Supervising/Reviewing
Engineer:
(Where Applicable)

47CFR Part 15 Subpart
A:2015 Section 15.35(c),
RSS-GEN Issue 4:Nov 2014,
Section 6.10, and ANSI
Product Standard:  C63.10:2013
Input Voltage: _ Battery

Deviations, Additions, or Exclusions: None

Test Date:

Limit Applied:

Ambient Temperature:
Relative Humidity:
Atmospheric Pressure:

05/12/2015

See section 8.3

24.2°C

45.7 %

988.1 mbars
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9 20 dB and Occupied Bandwidth
9.1 Method

Tests are performed in accordance with 47CFR Part 15 Subpart C Section 15.215(c), RSS-GEN Issue 4
Nov 2014 Section 6.6, and ANSI C63.10:2013.

TEST SITE: EMC Lab

The EMC Lab has two Semi-anechoic Chambers and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general
lab area to facilitate EMC work not requiring a shielded environment.

9.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
Barometer, Temperature, and Humidity sensor -
211872; Network based. Also marked as iServer MicroServer. Omega iBTHX-W 0240116 11/07/2014 11/07/2015
200162; EMI Receiver (20Hz-40GHz) Rohde & Schwarz ESU 40 100314 03/02/2015 03/02/2016

Software Utilized:
Name Manufacturer Version

None (Spectrum Analyzer
Firmware)

9.3 Results:

47CFR Part 15 Subpart C Section 15.215(c)

(c) Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in §§15.217 through 15.257 and in subpart E of this part, must be designed to ensure that the
20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule
section under which the equipment operates, is contained within the frequency band designated in the rule
section under which the equipment is operated. In the case of intentional radiators operating under the
provisions of subpart E, the emission bandwidth may span across multiple contiguous frequency bands
identified in that subpart. The requirement to contain the designated bandwidth of the emission within the
specified frequency band includes the effects from frequency sweeping, frequency hopping and other
modulation techniques that may be employed as well as the frequency stability of the transmitter over
expected variations in temperature and supply voltage. If a frequency stability is not specified in the
regulations, it is recommended that the fundamental emission be kept within at least the central 80% of
the permitted band in order to minimize the possibility of out-of-band operation.

RSS-GEN Issue 4 Nov 2014, Section 6.6

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one
below the carrier frequency, at which the spectral density of the emission is attenuated x dB below the
maximum in-band spectral density of the modulated signal. Spectral density (power per unit bandwidth) is
to be measured with a detector of resolution bandwidth in the range of 1% to 5% of the anticipated
emission bandwidth, and a video bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method,
the transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or
measured.

The sample tested was found to Comply.
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9.4 Plots/Data:

MARKER 1 RBW 100 kHz
2.402C7€ CEz VBW 300 kHz

Ref 100 dBuv Attt 0 dB SWT 45 ms
100

[~ oo

H
ol

e

C

Center 2.403 GHz 600 kHz/

Date: 10.JUN.2015 12:09:42

® RBW 100 kz
VBW 300 kHz

Ref 100 dBuv Attt 0 dB SWT 45 ms

Span 6 MHz

100

oa

emp |2

Center 2.403 GHz 600 kHz/

Date: 10.JUN.2015 12:06:15

20 dB BW = 1.209 MHz
Occupied BW = 1.982

Span 6 MHz
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ret 100w im0 omasme

m [~ o

L

Center 2.44 GHz 600 kHz/ Span 6 MHz

Date: 10.JUN.2015 12:17:24

@ RBW 100 kHz
VBW 300 kHz

Ref 100 dBuv Att 0 dB SWT 45 ms

10C

o

40

20

10

C

Center 2.44 GHz 600 kHz/ Span 6 MHz

Date: 10.JUN.2015 12:34:53

20 dB BW = 1.254 MHz
Occupied BW =2.301 MHz
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Ref 100 dBaV Att 0 dB SWT 45 m=

Centex 2.475 GHz 600 xHa/ Span & MH=

Date: 10.JUN.2015 14:22:19

® REW 100 kiz Mazker 1 [T1 ]
VBW 300 kHz s

Ref 100 dBEV Atc 0 4B SWT 45 ms

Center 2.475 GHz 600 kHz/ Span & MHz

Date: 10.JUN.2015 14:24:36

20 dB BW = 1.209 MHz
Occupied BW =2.092 MHz

MTC) Test Date:  06/10/2015
Test Personnel: _Mary Sampson o
Supervising/Reviewing
Engineer:
(Where Applicable)
47CFR Part 15 Subpart Limit Applied: ~ See section 9.3

A:2015 Section 15.215(c),
Product Standard: RSS-GEN Issue 4:Nov 2014,
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Section 6.6

Input Voltage: _ Battery, 3.7 Vdc

Ambient Temperature: 24.4°C

Relative Humidity: 45.4 %

Atmospheric Pressure:  980.4 mbars

Deviations, Additions, or Exclusions: None
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10 Bandedge
10.1 Method

Tests are performed in accordance with 47CFR Part 15 Subpart C Section 15.215(c), RSS-210 Issue 8
Dec 2010 Section A2.9(b), and ANSI C63.10:2013.

TEST SITE: EMC Lab
The EMC Lab has two Semi-anechoic Chambers and one Shielded Chamber. AC Mains Power is available at 120,
230, and 277 Single Phase; 208, 400, and 480 3-Phase. Large reference ground-planes are installed in the general

lab area to facilitate EMC work not requiring a shielded environment.

10.2 Test Equipment Used:

Asset Description Manufacturer Model Serial Cal Date Cal Due
Barometer, Temperature, and Humidity sensor -
211872; Network based. Also marked as iServer MicroServer. Omega iBTHX-W 0240116 11/07/2014 11/07/2015
200162; EMI Receiver (20Hz-40GHz) Rohde & Schwarz ESU 40 100314 03/02/2015 03/02/2016
213061; Antenna, Horn, <18 GHz EMCO 3115 9208-3919 07/22/2014 07/22/2015
G919-NKNK-
MP1; Cable MP1, 18 GHz, N, 394 inches Megaphase 310 MP1 11/14/2014 11/14/2015
G919-NKNK-
MP3; Cable MP3, 18 GHz, N, 10m Megaphase 394 MP3 05/07/2015 05/07/2016
TM18-N1N1- 14065201-
E210; RF Coax Cable Megaphase 120 004 05/07/2015 05/07/2016
TM18-N1N1- 14065201-
E207; RF Coax Cable Megaphase 120 001 05/07/2015 05/07/2016
200108; Preamplifier, 20 MHz to 18 GHz, 40 dB A.H. Systems PAM-0118 199 12/03/2014 12/03/2015
Software Utilized:
Name Manufacturer Version
None (/Spectrum Analyzer
Firmware)

10.3 Results:

47CFR Part 15 Subpart C Section 15.215(c)

(c) Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in §§15.217 through 15.257 and in subpart E of this part, must be designed to ensure that the
20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule
section under which the equipment operates, is contained within the frequency band designated in the rule
section under which the equipment is operated. In the case of intentional radiators operating under the
provisions of subpart E, the emission bandwidth may span across multiple contiguous frequency bands
identified in that subpart. The requirement to contain the designated bandwidth of the emission within the
specified frequency band includes the effects from frequency sweeping, frequency hopping and other
modulation techniques that may be employed as well as the frequency stability of the transmitter over
expected variations in temperature and supply voltage. If a frequency stability is not specified in the
regulations, it is recommended that the fundamental emission be kept within at least the central 80% of
the permitted band in order to minimize the possibility of out-of-band operation.

RSS-210 Issue 8 Dec 2010 Section A2.9(b)

(b) Emissions radiated outside of the specified frequency bands, except for harmonics, shall
be attenuated by at least 50 dB below the level of the fundamental or to the general field
strength limits listed in RSS-Gen, whichever is less stringent.

The sample tested was found to Comply.
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10.4 Setup Photographs:

Issued: 06/22/2015

Setup photographs can be found in Test Setup Photos exhibit.

10.5 Plots/Data:
Client: DIOLLC
Mbdel Number: 001602
Project Number: G102114950
Tested By: MTS
Date: 05/14/2015
Frequency Range (MHz): Bandedge
Input power: Battery
Notes: Coninuous fransmission

Receiver: R&SESU40
Antenna: EMCO 3115
Cables: MP1+MP3+E210HE-207
Preamp: PAM-0118
Limit: FCC15 Class B-3m
Test Distance (m): 3
Modikcations for compliance (y/m): N

A B C D E F G H I J K
Ant. Antenna Cable Pre-amp |Duty Cycle 3m
Detector/
Pol. Frequency| Reading Factor Loss Factor Factor Net Limit Margin |Bandwidth
(V/H) MHz dB(uV) dB(1/m) dB dB dB dB(uV/m) | dB(uV/m) dB
Low channel
H 2390.000 41.5 279 6.7 389 0.0 37.2 740 368 PK/1IMHz
H 2390.000 41.5 279 6.7 389 00 37.2 540 -168 [AVG1IMHZ
v 2390.000 41.5 279 6.7 38.9 0.0 37.2 740 368 PK/IMHz
v 2390.000 41.5 279 6.7 38.9 00 372 540 -168 [AVGIMHZ
High channel
H 2483.500 335 283 68 38.9 00 29.7 740 443 PK/IMHz
H 2483.500 335 283 68 38.9 00 29.7 540 243 [AVGIMHZ
v 2483.500 345 283 68 389 0.0 30.6 740 434 PK/1IMHz
v 2483.500 345 283 68 389 00 30.6 540 234 [AVGIMHZ

EUT was placed in the X Y and Z orthoganal axes.
Note: PK indicates peak detection.

Testing was done with EUT positioned at 0.8m and 1.5 m heights above ground reference plane. The test data presented represents

the worst case emissions.

Test Personnel: _Mary Sampson [*\! 2

Test Date:  05/14/2015

Supervising/Reviewing
Engineer:
(Where Applicable)

47CFR Part 15 Subpart C

Section 15.215(c), RSS-21

Issue 8 Dec 2010 Section
Product Standard: _ A2.9(b)

Limit Applied:  See section 10.3
0

Input Voltage: _ Battery, 3.7 Vdc

Pretest Verification w/
Artifact: BB source

Ambient Temperature: 22.6 °C

Relative Humidity: 25.9 %

Deviations, Additions, or Exclusions: None

Atmospheric Pressure:  992.7 mbars
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11 Digital Parts Emissions
11.1 Method

Tests are performed in accordance with 47CFR Part 15 Subpart C: 2015 Section 15.109, RSS-Gen Issue
4 Nov 2014 Section 7.1.2, and ANSI C63.4:2014.

TEST SITE: 10m Semi-Anechoic Chamber

10 Meter Semi-Anechoic Chamber The test site for radiated emissions is located at 1950 Evergreen Blvd,
Suite 100, Duluth, Georgia 30096. It is a 10 meter semi-anechoic chamber manufactured by Panashield.
Embedded in the floor is a 3 meter diameter turntable.

Measurement Uncertainty
For radiated emissions, U, (3.9 dB at 3m and 3.6 dB at 10m below 1 GHz, and 4.2 dB at 3m above 1
GHz) < U 4pz (5.2 dB), which is the reference value in CISPR 16-4-2 Table 1, hence the compliance of

the product is only based on the measured value, and no measurement uncertainty correction is required,
based on CISPR 22 and CISPR 11 (for 2006 and later revisions) Clause 11.

Sample Calculations

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain (if any) from the measured reading. The basic equation with a sample calculation is as
follows:

FS=RA + AF + CF - AG
Where FS = Field Strength in dBuV/m
RA = Receiver Amplitude (including preamplifier) in dBuV
CF = Cable Attenuation Factor in dB
AF = Antenna Factor in dB
AG = Amplifier Gain in dB

In the following table(s), the reading shown on the data table reflects the preamplifier gain. An example
for the calculations in the following table is as follows.

Assume a receiver reading of 52.0 dBpV is obtained. The antenna factor of 7.4 dB and cable factor of
1.6 dB is added. The amplifier gain of 29 dB is subtracted, giving a field strength of 32 dBuV/m. This
value in dBuV/m was converted to its corresponding level in pV/m.

RA =52.0 dBpV
AF = 7.4 dB/m
CF=1.6dB
AG =29.0dB

FS =32 dBuV/m
To convert from dBuV to uV or mV the following was used:

UF = 10™/?9 where UF = Net Reading in uV
NF = Net Reading in dBuV

Example:

FS=RA+AF + CF-AG=52.0+7.4+1.6-29.0=32.0
UF = 10%2 9B/ 20) = 39 8 1 \V/m
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11.2 Test Equipment Used:

Issued: 06/22/2015

Asset Description Manufacturer Model Serial Cal Date Cal Due
G919-NKNK-

MP1; Cable MP1, 18 GHz, N, 394 inches Megaphase 310 MP1 11/14/2014 11/14/2015
213061; Antenna, Horn, <18 GHz EMCO 3115 9208-3919 07/22/2014 07/22/2015
200108; Preamplifier, 20 MHz to 18 GHz, 40 dB A.H. Systems PAM-0118 199 12/03/2014 12/03/2015
211386; Antenna, BiLog, 20-2000MHz Chase CBL6112B 2622 12/18/2014 12/18/2015
200082; Preamplifier, 20MHz to 2GHz, 30 dB A.H. Systems PAM-0202 203 10/02/2014 10/02/2015

TM18-N1N1- 14065201-

E210; RF Coax Cable Megaphase 120 004 05/07/2015 05/07/2016
TM18-N1N1- 14065201-

E207; RF Coax Cable Megaphase 120 001 05/07/2015 05/07/2016

TT6; RF Coax Cable. Rated 9KHz to 2 GHz. Andrews Cable TT-6 TT6 05/07/2015 05/07/2016
G919-NKNK-

MP3; Cable MP3, 18 GHz, N, 10m Megaphase 394 MP3 05/07/2015 05/07/2016

200162; EMI Receiver (20Hz-40GHz) Rohde & Schwarz ESU 40 100314 03/02/2015 03/02/2016
Barometer, Temperature, and Humidity sensor -
211872; Network based. Also marked as iServer MicroServer. Omega iBTHX-W 0240116 11/07/2014 11/07/2015
Software Utilized:
Name Manufacturer Version
Tile Quantum Change 3.4K.22

11.3 Results:

47CFR Part 15 Subpart C: 2015 Section 15.109
(a) Except for Class A digital devices, the field strength of radiated emissions from unintentional radiators

at a distance of 3 meters shall not exceed the following values:
Frequency of Field strength
emission (MHz) (microvolts/meter)
30-88 100
88-216 150
216960 200
Above 960 500

RSS-Gen Issue 4 Nov 2014 Section 7.1.2

Frequency Field Strength
(MHz) (uv/m at 3 metres)*
30-88 100

88-216 150

216-960 200

Above 960 500

* Measurements for compliance with limits in the
above table may be performed at distances other
than 3 metres, in accordance with Section 6.5.

The sample tested was found to Comply.
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11.4 Setup Photographs:

Setup photographs can be found in Test Setup Photos exhibit.

11.5 Plots/Data:
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‘Operator: MTS

c 216 3G 4G 156 TG iic JAG 106G 113G 130G

Company: DJO LLC
GIN: G102114050

Frequency Range (MHz): 30-1000

Client: DJO LLC Receiver: R&S ESU40
Model Number: 001062 Antenna: Chase 2622
Project Number: G102114950 Cables:
Tested By: MTS Preamp: ZKL-2 200069

Date: 05/13/2015
Test Distance (m): 3

Issued: 06/22/2015

TT-6+MP3+E-210+E-207

Input power: Battery Limit: FCC15 Class B-3m
Modifications for compliance (y/n): n
A B C D E F G H 1 J
Ant. Antenna Cable Pre-amp 3m Detectors /
Pol. Frequency| Reading Factor Loss Factor Net Limit Margin Bandwidths
(V/H) MHz dBuVv) | dB(1/m) dB dB dB(uV/m) | dB(uV/m) dB Det/RBW
H 974.004 32.0 21.0 6.6 40.8 18.8 54.0 -35.2 QP/120kHz
H 977.011 32.0 21.0 6.6 40.8 18.8 54.0 -35.2 QP/120kHz
H 991.367 32.0 212 6.7 40.8 19.0 54.0 -35.0 QP/120kHz
H 996.120 31.9 212 6.7 40.9 18.9 54.0 -35.1 QP/120kHz
H 987.099 30.8 21.2 6.7 40.8 17.8 54.0 -36.2 QP/120kHz
H 988.554 30.6 212 6.7 40.8 17.6 54.0 -364 QP/120kHz
Calculations G=C+D+E-F I=G-H
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— Test Date:  05/12/2015
Test Personnel: _Mary Sampson PN

Supervising/Reviewing
Engineer:
(Where Applicable)
47CFR Part 15 Subpart C: Limit Applied: ~ See section 7.3
2015 Section 15.109, RSS-
Gen Issue 4 Nov 2014
Product Standard: _ Section 7.1.2

Input Voltage: _ Battery, 3.7 Vdc
Pretest Verification w/ Ambient Temperature:  24.2°C

Ambient Signals or Relative Humidity: ~ 45.7 %
BB Source: BB Source

Atmospheric Pressure:  988.1 mbars

Deviations, Additions, or Exclusions: None
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12 RF Exposure
SAR test exclusion threshold formula according to FCC KDB 447898 D01 v05r02 is
P*\f/d <3

where

P is max. power of channel, including tune-up tolerance, mW
f is operating frequency in GHz

d is min. test separation distance, mm

The maximum measured radiated power is 0.0004 mW (-33.53 dBm). The antenna gain, G is 1.0 dBi.
Therefore, the conducted power (P) is 0.0004 mW.

At 5mm distance the condition for SAR exclusion threshold is
0.0004 x V2.403 + 5 = 0.0001 which is less than 3.

Therefore, SAR testing is not required as the SAR Test Exclusion Threshold condition is
satisfied.

Therefore, SAR testing is not required as the SAR Test Exclusion Threshold condition is satisfied.

SAR Exemption limit according to IC RSS-102 Issue 5, at 5 mm separation distance =4 mW

Routine evaluation is not required since the higher of the maximum conducted or equivalent
isotropically radiated power (e.i.r.p.) source-based, time averaged output power is below the exemption
limit.
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13 Revision History

Revision Date Report Number Prepared | Reviewed Notes
Level By By
0 06/22/2015| 1020114950ATL-001 | MTS MTS KV Original Issue
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